ENVIRONMENTAL TEST REPORT
For
POSEY COMPANY
ON

FOUR (4) HIP PROTECTOR FOAM PADS &
TWO (2) TUBE TREAD FLOOR MATS




GARWOOD LABORATORIES, INC.

+ DSCC-VQ Approved
- Certified to 1ISO-8002

Tel: 562-949-2727
Fax: 562-949-8757

Report No.: R25664

May 28, 2003 ® ) :ge;.; N
Since 1954
ENVIRONMENTAL TEST REPORT
ON

FOUR (4) HIP PROTECTOR FOAM PADS AND
TWO (2) TUBE TREAD FLOOR MATS

FOR
POSEY COMPANY

PERFORMED For: POSEY COMPANY
5635 Peck Road
Arcadia, CA 91006

PERFORMED By: GARWOOD LABORATORIES, INC.
7829 Industry Ave.
Pico Rivera, CA 90660

Garwood Laboratories, Inc., does hereby certify that all inspection(s) and test(s) have been performed in accordance with
the documents referenced herein with exceptions as noted in this report. The results in this report pertain only to the
specified equipment tested. This report shall not be reproduced, except in full, without the written authorization of Garwood
Laboratories, Inc.

) fé%«w‘//

R.M. “RICK” CLEMENS, Technical Waiter

hoectn Hoven 1
Approved By: e/ B [ (6o y

WILLIAM FLOWER, Quality Assurance Manager

Approved By:

ILIO, Laboratory Manager

@29 Industry Ave. « Pico Rivera, CA 90660 www.garwoodtestiabs.com




6 esmmc semuces snce :GARWOOD LABORATORIES, INC.
®

7829 industry Ave. Tel: (562)949-2727 REPORT NO.: __R25664
Pico Rivera, CA 90660 Fax: (562)949-8757 PageNo.: 2 of 7

TABLE OF CONTENTS

PARA, PAGE

TITLE PAGE ... e 1

TABLE OF CONTENTS.....coii ittt 2

DISCLAIMER. ... 3
1.0  PURPOSE..... .o et e 4
2.0 REFERENCES.........co i 4
3.0 SUMMARY ....ootiiiie ittt e s e 5
4.0 TEST CONDITIONS AND EQUIPMENT .....ooviiiiiiieie s 6
50 TEST SEQUENCE........ccciiiiiiiiie it 7

6.0 TESTMETHODS AND RESULTS.......cccoceviieieeveecievneenveenn 1 — A29
6.1 Impact AbSOrpion....... ..o 7

Appendix A: Environmental Test Data, Log Sheets................ A1 —A29



TESTING SERVICES SINCE 19MGARWOOD LMQRATORIES, l“cl

7829 Industry Ave. Tel: (562)949-2727 REPORT NO.: __R25664
Pico Rivera, CA 90660 Fax: (562)949-8757 Page No.: _3 of 7

DISCLAIMER

UNLESS OTHERWISE STATED, THIS REPORT ANALYZES A PRODUCT AGAINST
CRITERIA ESTABLISHED BY A CUSTOMER’S SPECIFICATIONS OR REFERENCED
STANDARDS. THE ANALYSIS AND CONCLUSIONS EXPRESSED HEREIN RELATE ONLY
TO THE TESTS PERFORMED BY GARWOOD AS DESCRIBED HEREIN. PRODUCT AND
PROCESS SPECIFICATIONS MAY BE CHANGED BY THE MANUFACTURER. SUCH
CHANGES MAY RENDER THE REPORT INAPPLICABLE OR INACCURATE FOR THE
READER’S PURPOSES. THE READER SHOULD OBTAIN INFORMATION RELEVANT TO
THE READER’S NEEDS DIRECTLY FROM THE MANUFACTURER OF THE PRODUCT
ANALYZED HEREIN.

THE CONCLUSIONS EXPRESSED IN THIS REPORT ARE SUBJECT TCO CHANGE
WITHOUT NOTICE AS A RESULT OF CHANGES IN THE MANUFACTURE OF THE
PRODUCT TESTED HEREIN, CHANGES TO SPECIFICATIONS, OR TO MANUFACTURING
PROCESSES.

GARWOOD LABORATORIES, INC. MAKES NO WARRANTY OR GUARANTEE AS TO
THE QUALITY, CHARACTER, PERFORMANCE, OR CONDITION OF THE PRODUCT THAT
IS THE SUBJECT OF THIS REPORT; PROCESSES OR SERVICES RECORDED IN THIS
REPORT, INCLUDING BUT NOT LIMITED TO, ANY WARRANTY OR GUARANTEE OF
MERCHANTABILITY OR FITNESS FOR USE FOR A PARTICULAR PURPOSE. GARWOOD
LABORATORIES, INC. FURTHER DISCLAIMS ANY LIABILITY FOR ANY DAMAGE,
DIRECT OR INDIRECT, SPECIAL OR CONSEQUENTIAL, SUFFERED RESULTING FROM
ANY RELIANCE ON THIS REPORT OR ITS CONCLUSIONS. GARWOOD LABORATORIES,
INC. DOES NOT WARRANT OR GUARANTEE THE PRODUCT OR PROCESSES RECORDED
HEREIN, NOR SHOULD ANY PART OF THIS REPORT BE INTERPRETED TO
CONSTITUTE AN ENDORSEMENT OR RECOMMENDATION OF ANY PRODUCTS, PROCESSES
OR SERVICES.
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1.0

2.0

PURPOSE

1.1

The purpose of this report is to present the procedures employed and the results
obtained, while conducting the Environmental Test of Impact Absorption on four
(4) Hip Protector Foam Pads, and two (2) Tube Tread Floor Mats noted in Table |,
submitted by Posey Company.

TABLE |

TUBE TREAD FLOOR MATS

Green

Grey

HIP PROTECTORS

Black

Blue

Red

White

The Environmental Test specified herein was performed in accordance with the
references of Para. 2.0 of this report.

The test sequence of the program is noted in Para. 5.0, of this report.

1.2

1.3
REFERENCES
21 5078

22 S.OW.

2.3 1SO 10012-1
24

Posey Company Purchase Order,
Posey Company Statement of Work

Quality Assurance Requirements for Measuring
Equipment

ANSI/NCSL Z540-1-1994 Calibration Laboratories and Measuring and Test

Equipment General Requirements
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3.0

3.1

3.2

3.3

SUMMARY

Four (4) Hip Protector Foam Pads and two (2) Tube Tread Floor Mats were
subjected to and completed the specified Impact Absorption Test with results
recorded on accompanying data sheets.

The four (4) Hip Protector Foam Pads and two (2) Tube Tread Floor Mats were
subjected to the requirements of the specified Impact Absorption Test, as
conducted by Garwood Laboratories, Inc., in accordance with the references
shown in Para. 2.0 of this report. Pass or Fail criteria to be determined by Posey
Company.

The four (4) Hip Protector Foam Pads and two (2) Tube Tread Floor Mats were
then returned to Posey Company for further evaluation after completion of testing.
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40 TEST CONDITIONS AND EQUIPMENT

4.1

4.2

4.3

Ambient Conditions:

Unless otherwise specified herein, all tests were performed at an atmospheric
pressure of 28 £2.5 inches of mercury absolute, a temperature of 75 +15°F, and a
relative humidity of 50 £30%.

Insfrumentation and Egquipment:

421

422

423

Tolerances:

431

Measuring and test equipment utilized in the performance of these
tests, was calibrated in accordance with ISO 10012-1, former MIL-
STD-45662A, and ANSI/NCSL Z540-1-1994, by Garwood
Laboratories, Inc., or a commercial facility, utilizing reference
standards (or interim standards) whose calibrations have been
certified as being traceable to the National Institute of Standards &
Technology (NIST). All reference standards utilized in the above
calibration system are supported by certificates, reports, or data
sheets attesting to the date, accuracy, and conditions under which
the results furnished were obtained. All subordinate standards,
measuring and test equipment are supported by like data, when
such information is essential to achieve the accuracy control required
by the procedure.

Garwood Laboratories, Inc. attests that the commercial sources
providing calibration services on the above referenced equipment,
other than the NIST Standards, are in fact capable of performing the
required services to the satisfaction of Garwood Laboratories, Inc.
Quality Assurance. Certifications of all calibrations performed are
retained on file in the Garwood Laboratories, Inc. Quality Assurance
Department and are available for inspection upon request by
customer representatives.

The test equipment utilized during this test program is listed on
individual Data Sheets, beginning on page number A1 of Appendix A
of this report.

Unless otherwise stated, test conditions were maintained within the
tolerances specified in the references of Para. 2.0 of this report.
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50 TEST SEQUENCE

5.1

The Impact Absorption Test was conducted on May 21, 2003.

6.0 TEST METHODS AND RESULTS

6.1

6.2

IMPACT ABSORPTION:

(Ref.: Posey Co., S.O.W.)

6.1.1

6.1.2

6.1.3

6.1.4

6.1.5

Four (4) Hip Protectors, and two (2) Tube Tread Floor Mats, P/N:
N/A, S/N: N/A, consisting of the samples noted in Table I, were
subjected to the following Impact Absorption Test.

Each of the four (4) Hip Protectors and two (2) Tube Tread Floor
Mats were placed under an instrumented weight, with a diameter of
six (6) inches, weighing 72 Lbs. Prior to test, a baseline drop was
performed, dropping the instrumented weight onto the bare surface.

The instrumented weight was then raised, using a guided drop
tester, to the specified height of twenty-four (24) inches, and dropped
on the sample. This was then repeated three (3) times on each
sample, for a total of four (4) drops per sample, allowing the material
to recover for a minimum period of three (3) minutes between drops.

Upon completion of each drop the test items were visually inspected.

The four (4) Hip Protectors and two (2) Tube Tread Floor Mats
completed the Impact Absorption Test with Impact data recorded on
accompanying data sheets. See data sheets.

The four (4) Hip Protectors, and two (2) Tube Tread Floor Mats, P/N:
N/A, S/N: N/A, consisting of the samples noted in Table I, completed
the Impact Absorption Test, as conducted by Garwood Laboratories,
Inc., in accordance with Posey Company Statement of Work. All
pass or fail criteria to be determined by Posey Company.

The four (4) Hip Protectors and two (2) Tube Tread Floor Mats were returned to
Posey Company for evaluation following completion of testing.
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JOB NO.: 25 (, 64

Fax: (562) 849-8757

Page No.: A-1

*** CLASSICAL SHOCK DATA SHEET ***

Customer: pos&«i Comp any Date; &1 Mg, O
N 3
Test Title: :E'm?gfl‘ Witness? AO  Photos:
Test ltem: H'.‘, &c§L§‘gc_§ z Tube treod Floor JM&"' S Quantity: o
Part/Model No.: A ! A ' Serial No(s).: )\)!A
Per Specification: =, F’o.se,{,5 S$0.) & Ru‘wr‘\‘ No' RH943-X.  Rev. ™  Method/Para..__ (0.0
Type of Waveform:___ N a\g S\na Peak Amplitude (g's):__ 3000
Input Direction: Vert Qnly Duration of Pulse {ms): N A
Pulses per Direction: [ ~ Total Number of Pulses: .Y
DATE TIME AXIS SHOCK NO. LOG ENTRIES Initials
U Mo 03 N_too Vert - Bealn set-up on o droy tower cHBl 'm.&
N — D) . Al _
R R%L%am&.&m_‘:ﬁxﬁ_h“ D ameter
i — wz‘x%sb;‘c wu‘,ﬁh‘mﬂ L lks, che e;ng
— S— Frp_m = Guided *24, N
940 — eaing  cal {JulStg
(4R42 — CLM ot
1445 ! —meqdl‘ tubs fread Flooe mot (Gruy)
X ? Imm.c'[' Yloor mat CGreap)
1955 3 IM‘aqc{‘ Tlor Mat (GFCW\\
l458 \ 4 -Lmoac:f‘ Sloor Mmat (G[QL\VY\
150 | S Loy or mat CGraw)
1503 P T Ac'{‘ :Ioar m«{- an.\
(Sow 1 Im.agc'l“ Yiloor mat (Gf‘uu\
I5to T Im’.oac{' Tleor mat (Glre-t)\B '
15 |"‘ \/fo‘l_ i ) C“ “| F oo\al CB [ch\ ’ry&‘
TEST EQUIPMENT LIST' '

Asset No. Description Manufacturer Modei No. Calibration Date | Cal Recall Date
L5572 Controel | - SO 25520 12-9-02 b-9-3
2215 .ahg.l Cond.| Dutran Hig §-24-02 | 5-24-c3
2438 Adceleco '%, Ot en Q200 AHT §-%1-°% £ -21-Q3
204\ Shock Towar | Taurbo Mach! ENSo Moy n T & aly

L ] i i [ X
Sub-Page: Test Technician(s):_@ T Test Engineer(s);?('yﬂ/(
I of Inspector: ! DCMC:

QAF-TS07 Rev. N/C 01/01
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JOB NO.:2S ¢ 64

Page No.: A-2
**%* CLASSICAL SHOCK DATA SHEET ***
Customer: pos'u& Comig c,\vx'..,(A Date; 21 M qu ol
Test Title: L wm qc_+ Witness?_ANQ Photos: e
Test ltem:_N, n Pro'\’ec\‘or / Tube 'h‘%ul ?looc ,Ag‘_L{ Quantity:
Part/Model No.. aU/A Serial No(s).: U/A
Per Specification: ReF. Posq,:; Sow & Re?o r"" No'R245%3-1 Rev.. — _ Method/Para.. (0O
Type of Waveform: Hg\-Q SN Peak Amplitude (g's):__ 30 00O
Input Direction: Vert Only Duration of Puise (ms):___ W /A
Pulses per Direction: H ~ Total Number of Pulses: 2.4
DATE TIME AXIS SHOCK NO. LOG ENTRIES Initials
UM, 0d | IS M \/e,r“‘ lo L nnc.+ p«o‘ CB[U\.LL W
N 1S90 11 -Im(';O‘c Po«.cl (RQJ\
1513 [k 1T mpec Pad  (whife)
Is2g '3 rm.é)qc+ PmJ (BMJQ
134 iy Tompact  Pod  (Blue
153 ( 1S Tompact  Pad  (Red) _
IS | 16 Lmpact  Pacl  (LhH)
154 Y 1 Tmpact ch/ (B’«clﬁ\
1547 [ Iming(‘" Pey ol CBIuL)
1554 19 Tpgact  Pod CReol)
156, 20 Tenpact Pod  C(whih)
160o 2 LZoagoct  Pad  (Black)
oo L Tm ,ogc:l‘ Pad (B| u.e_.b
ibosg 23 lTwpack P (Rad)
1{p07) Y Ian Pod Whit 7@
TEST EQUIPMENT LIST
Asset No. Description Manufacturer Model No. Calibration Date | Cal Recall Date
AN N\ N N
AN N ~ ~ ~N AN
AN N\ ~. ~ AN AN
N\ \g ~ \ N\
e
Sub-Page: Test Technician(s): Ey, Test Engineer(s) 57721
6L
2. of inspector: e;( DCMC:
QAF-T907 Rev. N/C 01/01
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JOB NO.: 2.5 b4
Page No.: A-3
**% CLASSICAL SHOCK DATA SHEET ***
Customer: Loseuw  Com pany Date:_ 24 Mu, O3
~ K AN =

Test Title: ot

f
Test Item: H\(\D Pw‘\'ﬂt“'o rsJ Tube Fread Fleor Mufs Quantity: (0

Witness?_AJ0 Photos:— "~

Part/Model No.: JU1/ A Serial No(s)..___-N /A
Per Specification: Raf. poSQ\j S.O.w & RQ.‘m r‘\" Mo ?\1‘19‘&3R§v.: " Method/Para.;__{p.C
Type of Waveform: No\ H: Sine Peak Amplitude (g's): 00
input Direction: Vert QOanly, Duration of Pulse (ms):_x /A
Pulses per Direction: Y = Total Number of Pulses: '7—'-!
DATE TIME AXIS SHOCK NO. LOG ENTRIES Initials
2 Hgu 03| 1497 |—— - A Test completed . 2774
A [ iy
\ 1
\\ Rcsu He Ief{'urnu{' +tor Cushomar W
\\ \ <or QV(JLLC\'{?OA 4@_
|

N N
~ ~.
~ N
\
\
AN .
N\ ~N
AN N
\ ' \\
TEST EQUIPMENT LIST
Asset No. Description Manufacturer Model No. Calibration Date | Cal Recall Date

AN

~ ~ o~ ~

~N ~. ~ ~ o~ ~.
~ N N AN ~N ~
|! ~N D ~N N ~N N
Sub-Page: Test Technician(s): - GL Test Engineer(s)é—q 71
=11
2 of 2 Inspector: QA DCMC:

QAF-T907 Rev. N/C 01/01
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